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GUANGZHOU TENG LEATHER CO., LTD
GUANG CONG ROAD NO.69, BAIYUN AREAS, ZHONG LUO TAN TOWN, GUANGZHOU CITY,
GUANG DONG PROVINCE CHINA

The followi ng sample(s)

Sample Description

Style / ltem No.

Manufacturer

Buyer

Supplier

Country of Destination

Sample Receiving Date

Test Performing Date

was / were submitted and identified on behalf of the client as:

1 17 BONDER LEATHER

1 17 BONDER LEATHER

GUANGZHOU TENG LEATHER CO., LTD

WOODSTOCK MARKETI NG, LLC

LANDFENG FURNITURE CO., LTD

AMERICA

Nov.06, 2014

Nov.06, 2014 to Nov,13, 2014

Test Besult Summarv
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This docum€nt i6 igsu€d by lh€ Company qubist lo its GoneEl Conditionc ot 9qrvlE orintod ovorleaf, ayallable m IgquqFl qr qccarsiblo
at htlp://w.698.cod/6n/T€rmB-rnd-Condilions.aaox and. tor .lectronic format docum{ints, eblect lo Teffis gnd Csdltione tor Elocuonlc
DoCumenis at hiip://wvw.sos.Com/en/Terfte:and:Canditions/Teme-E-Document.asDr. AtteritlEo is dfBwn to the llmitation of liabltitv.
Ind€mnifrcahon and judsd;ctlon issues dollnod ther€in. Any holdar ol ihls iJoaumnt i6 advis6d that Intormetl6 mntained heroon relleciC
the Company's flndlngs at tho tjme ol hs Intedentis mly and Mthin the llmlt8 ol Clienfs lnstructloB, lf any. Ths Cmpanv's role rcsgon$,bitdy
lE lo lls Cllent and thiB drcumEnl does not €xonerata pani€s to a transactlon lrom €x6rctslnq ail tholr rlght! arid obltqailons under tha
tranEacllon d6umenk. Thrs daqum€nl cahrct b€ roproduc€d grcept In full, without pritr wtltgn apgroval ot th€ Cmpanv. Any unguthdiz€d
alteratlon, lorg€ry or falrrflation of tho contenl or apf,ea.ance of thlE documont ls irnlawf!l and oftenders may be pioscutod to the fulie5t
ert€nt ot tho law. unl€86 oth€ruise sktgd lhe rosultr shown rn thi5 losl report reter onfy to th6 sampi6(s) tsstod snd such sample(s) srs
rglainsd for 30 daya only .
Atld'rl;iii itci',edillrd4rlilor',lic;tyatt!!tirgl:nspectiDilrspfft&dsrtitif,ste-Flsais*{irtsc?!rrtt*loFhor6.{46-:$5}83iti1443
\:, . ,,t :rr t, c i1N. I i ^,-, Jo.:

Signed for and on behalf of
SGS-CSTC Co., Ltd.

lrvette Zhang
Approved signatory

No. Test(s) Requested Result(s) Comments
1 CaliforniaTechnical Bulletin 117-2013 Section 1 PASS

For f urther details, please refer to the followinq paqe(s)

Mombgr ot the SGS Group (SGS SA)
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Test Conducted:
TB117 Requirements, Test Procedure and Apparatus for Testing the Smolder Resistance of Materials Used in
Uoholstered Furniture-2013 Section 1- Cover Fabric Test

Temperature Relative humidity Duration

Conditioning of test
samoles and cioarettes

(2113)'C RH <55Vo 24h

lll. Acceptance Criteria:
1 . A single mock-up test specimen fails to meet the requirements of this test procedure if any of the following
criteria occurs:
a) The mock-up test specimen continues to smolder after the 45 minutes test duration;
b) A vertical char length of more than 1.8 inches develops on the cover fabric;
c) The mock-up test specimen transitions to open flaming.
2. The cover fabric passes the test if three initial mock-up specimens pass the test, i.e., the cigarettes burn their
f ull length and the mock-ups are no longer smoldering.
3. lf more than one initial specimen fails, the cover fabric fails the test.
4. lt any one of the three initial specimens farls, repeat the test on additional three specimens.
5. lf all three additional specimens pass the test, the cover fabric passes the test. lf any one of the additional
three specimens fails, the cover fabric fails the test.

lV. Test Result

Conclusion: PASS

Photo Appendix:

'**End of Report***
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Details

Material/ Color: Leatherette / Black Density of sample: 689 g/m2

Test

Specimen #
Duration of smouldering

( min : sec.)
Open flaming

(YES/NO)
Vertical Char Length

(inches)
Rating

1 4min19s NO 0.4 PASS

z 3min25s NO 0.4 PASS

3min53s NO 0.4 PASS
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